
 

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed

P
ub

lic
 D

is
cl

os
ur

e 
A

ut
ho

riz
ed



 

 

 

SUSTAINABLE CITIES PROJECT 
MILAS-OREN SEWERAGE SYSTEM AND WASTEWATER 
TREATMENT PLANT PROJECT FINAL ESIA REPORT 

Pg. i 

 

TABLE OF CONTENTS 
 

LIST OF ANNEXES ............................................................................................................................ iv 

LIST OF TABLES ................................................................................................................................v 

LIST OF FIGURES ............................................................................................................................ vii 
[...]
Figure IV.21 Annual Wind Diagram of Wind Blow Numbers and Average Wind Speeds ................ 94 
Figure IV.22 Seasonal Wind Diagram of Wind Blow Numbers ........................................................ 94 
Figure IV.23 Seasonal Wind Diagram of Average Wind Speeds (m/sec) ........................................ 95 
Figure IV.24 Noise Measurement Locations .................................................................................... 98 
Figure IV.25 Some Photographs of the Planned WWTP Area ...................................................... 101 
Figure IV.26 The Protection Area and Number of Protected Species ........................................... 106 
Figure IV.27 The Protection Area and Spawning-Brood Development Areas ............................... 107 
Figure IV.28. International and National Designed or Recognized Areas with and around the 
Project Area .................................................................................................................................... 108 
Figure IV.29. Bioecological Location of the Project........................................................................ 110 
Figure IV.30. Distribution of 9677 Endemic Taxa Locations in Turkey Flora According to 
Region,Subregion and Grid System (Turk Cografya Journey 69 (2017) 109-120) ........................ 111 
Figure IV.31 Hanay Creek .............................................................................................................. 120 
Figure IV.32 Employment and Unemployment Rates According to Years, TR32 (TurkStat, 2019)
 ........................................................................................................................................................ 122 
Figure IV.33Sectorial Employment in TR32 (TurkStat, 2019) ........................................................ 123 
Figure IV.34 Agricultural Lands of Mugla (TurkStat, 2019) ............................................................ 123 
Figure IV.35 Number of Cattles in Mugla’s Disctricts (TurkStat, 2019) .......................................... 124 
Figure IV.36 Population Pyramid of Mugla Province (TurkStat, 2019) .......................................... 129 
Figure IV.37 Population Pyramid of Milas (TurkStat, 2019) ........................................................... 131 
Figure V.1. Layout of the Oren Wastewater Treatment Plant and Sewerage Network ................. 137 



 

 

 

SUSTAINABLE CITIES PROJECT 
MILAS-OREN SEWERAGE SYSTEM AND WASTEWATER 
TREATMENT PLANT PROJECT FINAL ESIA REPORT 

Pg. viii 

 

Figure V.2. Area of Influence of the Project ................................................................................... 138 
Figure V.3 Potential Social Area of Influence ................................................................................. 139 
Figure V.4 Sensitive Receptors in the Project Area ....................................................................... 140 
Figure V.5 Distribution of Noise Generated in the Project Area with respect to Distance ............. 165 
Figure V.6. Waste Management Hierarchy .................................................................................... 173 
Figure V.7. Composition of Municipal Waste (former Ministry of Science, Industry and Technology, 
2014) .............................................................................................................................................. 175 
Figure VI.1 Exemplary Image of a Pumping Station ...................................................................... 194 
Figure VI.2. Flow Diagram of the MBR Process ............................................................................ 195 
Figure VI.3 Flow Diagram of the A2O Process .............................................................................. 196 
Figure VI.4 Flow diagram of the Step Feed System ...................................................................... 197 
Figure VI.5 Flow Diagram of the 5-Staged Bardenpho Process .................................................... 197 
Figure VI.6 Flow Diagram of the UCT Process .............................................................................. 198 
Figure VI.7 Flow Diagram of the Integrated Fixed Film Activated Sludge (IFAS) Process ............ 198 
Figure VII.1 Environmental and Social Management Structure ..................................................... 237 
Figure VII.2 Organizational Structure of MUSKI ............................................................................ 240 
Figure VIII.1 PPM-1 Website Announcement (June 26, 2020, www.MUSKI.gov.tr) ...................... 244 
Figure VIII.2 PPM-1 National Newspaper Announcement (June 26, 2020, Birgun) ...................... 244 
Figure VIII.3 PPM-1 Local Newspaper Announcement (June 29, 2020, Milas) ............................. 245 
Figure VIII.4 Photos from the PPM-1 (July 7, 2020) ...................................................................... 246 
Figure VIII.5 PPM-II National Newspaper Announcement (February 2nd, 2022, Birgun) ............... 249 
Figure VIII.6 PPM-II Local Newspaper Announcement (February 2nd, 2022, Milas) ..................... 250 
Figure VIII.7 PPM-II Website Announcement (February 3rd, 2022, www.muski.gov.tr) ................. 251 
Figure VIII.8 Photos from the PPM-II (February 11th, 2022) .......................................................... 252 
Figure VIII.9 Sample Grievance Mechanism .................................................................................. 255 

 
  



 

 

 

SUSTAINABLE CITIES PROJECT 
MILAS-OREN SEWERAGE SYSTEM AND WASTEWATER 
TREATMENT PLANT PROJECT FINAL ESIA REPORT 

Pg. ix 

 

ABBREVIATIONS 
 

AoI Area of Influence 

BOD Biochemical Oxygen Demand 

CCD United Nations Convention to Combat Desertification 

CIMER Communication Centre of Presidency of Turkey 

CITES Convention on International Trade in Endangered Species 

CLRTAP Convention on Long Range Transboundary Air Pollution 

COD Chemical Oxygen Demand 

DLP Defect Liability Period 

DS Dry Solids 

EA Environmental Assessment 

EC European Commission 

EHS Environmental, Health and Safety 

EIA Environmental Impact Assessment 

EMEP European Monitoring and Evaluation Programme 

EMP Environmental Management Plan 

EP Equivalent Population 

ESIA Environmental and Social Impact Assessment 

ESMP Environmental and Social Management Plan 

EU European Union 

EUR European Euro 

GP Good Practices 

GRP Glass Reinforced Plastic 

IFC International Finance Corporation 

ILBANK Iller Bankasi A.S. 

ILO International Labor Organization 

KBA Key Biodiversity Area 

MLSS Mixed Liquor Suspended Solids 

MoEUCC Ministry of Environment, Urbanization and Climate Change 

MUSKI 
Mugla Metropolitan Municipality General Directorate of Water & 
Sewerage Administration 

OP Operational Policies 

PPF Project Presentation File 

pH Power of Hydrogen 

PM Particulate Matter 

POPs Stockholm Convention on Persistent Organic Pollutants 

PPM Public Participation Meeting 

PS Performance Standard 

RAMEN Regulation on the Assessment and Management of Environmental Noise 

RAMSAR International Importance as Particularly Water Birds Living Environment 

SEP Stakeholder Engagement Plan 

TN Total Nitrogen 



 

 

 

SUSTAINABLE CITIES PROJECT 
MILAS-OREN SEWERAGE SYSTEM AND WASTEWATER 
TREATMENT PLANT PROJECT FINAL ESIA REPORT 

Pg. x 

 

ABBREVIATIONS 
 

TP Total Phosphorus 

TSS Total Suspended Solids 

TurkStat Turkish Statistical Institute 

UN United Nations 

UNESCO United Nations Educational, Scientific and Cultural Organization 

UNFCCC United Nations Framework Convention on Climate Change 

WB World Bank 

WBG World Bank Group 

WWTP Wastewater Treatment Plant 

 
 
 



 

 

 

SUSTAINABLE CITIES PROJECT 
MILAS-OREN SEWERAGE SYSTEM AND WASTEWATER 
TREATMENT PLANT PROJECT FINAL ESIA REPORT 

Executive Summary - Pg. 1/259 

 

EXECUTIVE SUMMARY 
 
İller Bankası A.Ş. (ILBANK) and World Bank (WB) have developed the Sustainable Cities 

Project (SCP) to establish a support mechanism for participating second level metropolitan 
municipalities to plan and invest in a sustainable future. The investments to be made within the 
scope of SCP will follow environmental legislation of Republic of Turkey as well as World Bank 
safeguard policies and standards. Under SCP financed by WB, two sub-loan agreements were 
signed between General Directorate of Water and Wastewater Utility of Mugla Metropolitan 
Municipality (MUSKI) and ILBANK in the wastewater sector. The project with MUS2-W2 code, 
which is subject to this study, is in the scope of SCP-II.  

 
Currently there is no sanitary sewerage system in the Oren Neighborhood. Wastewater 

generated in the households is collected in septic tanks which are withdrawn by vacuum trucks. As 
of 2019, 103 l/s wastewater is generated from Oren Center, Turkevleri-Bozalan Neighborhoods 
(including marina) and Kilic Fishery. In addition to that, according to unofficial correspondence with 
MUSKI, in 2020, 1,971 wastewater withdrawals were made with eight-ton vacuum trucks, which 
corresponds to 15,768 tons of wastewater per year. However, the vast majority of existing septic 
tanks are not impermeable, therefore, significant part of the generated wastewater is also 
discharged into environment without any treatment. 

 
This report has been prepared by Encon Çevre Danışmanlık Ltd. Şti. (ENCON) in the 

scope of the Environmental and Social Impact Assessment (ESIA) study conducted for the Milas-
Oren Sewerage System and Wastewater Treatment Plant (WWTP) Project (the Project). The 
Project has two components; one is the construction of a 74.5 km sewerage network in Oren 
neighbourhood of Milas District with four buried pumping stations, and the other one is the 
construction of Oren WWTP on one parcel located in the borders of Oren neighbourhood and 
1,542 meter discharge line. 

 
The diameters of pipes to be used in Oren’s sewerage system vary between Ø200 mm and 

Ø3000 mm. The pipes will be HDPE corrugated and Glass Reinforced Plastic (GRP). System’s 
design is made according to 2054 population and flowrate. The 74.5 km sewerage network 
construction consists of installation of 53 km sewerage network, 9.5 km household connection and 
12 km force main. Within the sewerage network, four underground pumping stations will be 
constructed. While two of the pumping pumping stations will be constructed as package pumping 
stations, the others will be constructed as reinforced concrete pumping stations. 

 
The other component of the Project is Oren WWTP, which has a daily design capacity of 

4,000 m3/day for the 1st Stage (until 2028), and total of 8,000 m3/day (4,000 m3/day + 4,000 
m3/day) for the 2nd Stage (after 2028). The WWTP will be able to treat organic pollutants together 
with nitrogen and phosphorus. After the treatment, treated effluent will meet the national legislative 
quality criteria and necessary WBG EHS Guideline criteria and will be discharged to Hanay Creek 
through 1,542 meter discharge line to be constructed. Milas – Oren WWTP consists of the following 
units: 
 

 Coarse Screen 

 Pump Station 

 Fine Screen 

 Aerated Grit Chamber 

 Rectangular Weir and Distribution Chamber 

 Anaerobic BioP Tanks 

 Aeration Tanks 

 Final Sedimentation Distribution Chamber 

 Final Sedimentation Tanks 

 Treated Water Pit 

 Disinfection Tank 

 Sludge Pumping Station 



 

 

 

SUSTAINABLE CITIES PROJECT 
MILAS-OREN SEWERAGE SYSTEM AND WASTEWATER 
TREATMENT PLANT PROJECT FINAL ESIA REPORT 

Executive Summary - Pg. 2/259 

 

 Sludge Thickener 

 Sludge Dewatering Building 

 Blower Building 

 Administrative Building 

 Transformer and Generator Building 

 Security Cabin/Guardhouse 
 
 
A map showing the location of the Project and the Project components is presented below 

in  
Figure 0.1. 
 
 

 
 

Figure 0.1 Location of the Project and the Project Components 

 
 
The project will be in compliance with the good international practice, including World Bank 

Policies, guides, standards and best practices documents alongside the national legislation. 
Specific standards related to the project are as follows: 

 

 World Bank OP 4.01 – Environmental Assessment 

 World Bank OP 4.04 – Natural Habitats 

 World Bank OP 4.11 – Physical Cultural Resources 

 World Bank Group General Health and Safety Guidelines 

 World Bank Group General EHS Guidelines: Water and Sanitation 
 
 
According to the EU Environmental Impact Assessment (EIA) Directive the Oren WWTP is 

subject to Annex II, as the capacity of the WWTP is below 150.000 PE. Similarly, sewerage 
network is also subject to Annex II considering it within the scope of “Urban Development Projects”. 
For the projects that are subject to Annex II, the member states determine the need of an 



 

 

 

SUSTAINABLE CITIES PROJECT 
MILAS-OREN SEWERAGE SYSTEM AND WASTEWATER 
TREATMENT PLANT PROJECT FINAL ESIA REPORT 

Executive Summary - Pg. 3/259 

 

Environmental Impact Assessment through a case-by-case basis examination or thresholds/criteria 
set by the Member State. According to the Turkish EIA Regulation, the Project is not subject to the 
mentioned legislation as the capacity of the WWTP is below both 150.000 PE for Annex I and 
50.000 PE for Annex II requirement therein. Within this regard, EIA exempt decision is given for the 
WWTP. However, considering the location and environmental and social aspects of the Project, the 
Project has been proposed as a “Category A” Project by considering the OP 4.01 requirements. 
For “Category A” projects, a comprehensive full-scale ESIA is required to be conducted. 

 
The Project is located at Oren neighbourhood of Milas district of Mugla. The Project design 

was made according to the projected populations for 2054. In 2054, the population to be served 
and wastewater generation rate will be 23,863 and 123 l/s, respectively.  

 
In the scope of the baseline studies for the Project and to determine the existing 

contamination status of soils located in the site, two samples were taken from the site. Although 
both samples were taken from the WWTP site, the concentrations of some parameters significantly 
differ from each other, such as chromium, nickel and TPH. Chromium levels in uncontaminated soil 
vary in between 2 and 60 mg/kg and soils with chromium levels up to 100 mg/kg are considered as 
appropriate for agricultural activities (Seven v.d., 2018). Therefore, the chromium concentration 
observed in the sampling location-1 which is 205.2 mg/kg, and its comparison with the 
concentration observed in the second sampling location which is 57.17 mg/kg, indicate a possible 
contamination in the location-1. Nickel levels in soils vary widely depending on local geology and 
anthropogenic inputs, but concentrations typically range between 4 and 80 ppm (Seven v.d., 2018), 
however in the sampling location-1 nickel concentration is measured as 223.1 mg/kg. On the other 
hand in USA, the most commonly used soil cleanup standard for TPH is 100 mg/kg (Michelsen, 
1993), in the current situation TPH levels in sampling location-2 is measured as 117.5 mg/kg. 
Therefore, the assessment made by evaluating chromium levels is also valid when considering 
TPH and nickel levels in the WWTP site. 

 
Although it is not decided yet, it is expected that around 100 workers at the peak period of 

construction phase and 10 workers in the operation phase of the Project will be employed. 
Regardless of the exact number of people to be employed, priority will be given to the local 
community during recruitment process. The sewerage network and WWTP is planned to be 
completed in 24 months and 18 months, respectively, following tendering processes. 

 
Within the scope of the Project, the excess sludge which will be generated during the 

operation of WWTP, will be analysed to determine compliance with the Annex-2 of the Regulation 
on Landfilling of Wastes and if it is deemed appropriate, the sludge will be collected by the licensed 